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«awmsiss. FCC RF Test Report

Report No. : FG662705-01B

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0028
40 Normal Voltage 0.0006
30 Normal Voltage 0.0036
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0023
0 Normal Voltage 0.0024

-10 Normal Voltage 0.0038 PASS
-20 Normal Voltage 0.0017
-30 Normal Voltage 0.0015
20 Maximum Voltage 0.0003
20 Normal Voltage 0.0000
20 Battery End Point 0.0008

Note:

1. Normal Voltage =3.7 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 4

<Ant. 2>

Peak-to-Average Ratio

Mode LTE Band 4 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.77 4.29 4,72 5.25
Middle CH 4.2 5.07 5.13 5.91 PASS
Highest CH 5.22 4.52 6.58 5.57
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LTE Band 4 / 20MHz / QPSK
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LTE Band 4 / 20MHz / 16QAM

Lowest Channel / 1RB Lowest Channel / Full RB
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Report No. : FG662705-01B

26dB Bandwidth

Mode LTE Band 4 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH | 1.29 | 138 | 3.13 | 3.09 | 503 | 510 | 10.11 | 10.03 | 15.38 | 14.57 | 20.42 | 20.38
Middle CH 130 | 129 | 292 | 299 | 498 | 499 | 981 | 10.37 | 1457 | 1597 | 20.38 | 20.18
Highest CH | 1.34 | 142 | 308 294 | 504 | 493 | 999 | 9.69 | 15.35 | 14.72 | 20.18 | 20.26
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LTE Band 4

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM
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LTE Band 4

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM
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SPORTON Laa.

LTE Band 4

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM
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LTE Band 4

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

I B | [ ) G
i ’ |
LA Ot - mw Bl Lot 00 00 2 Offyel 117 0% & MW 0
o At . NwI Lt - vaw . e i no swi Hhsh mVW 2w Mode sdarr
| s | Yo
oY - oY
» ] - e =
- . W N
an—t e - £ . - ——— p—— -
' | \ \ So |
} | | }
R e . DR— A N DS .
- ' 1 - 1 1
» : s » : i
5§04 7S - ) - BRiiE g g 30111 V- 5 &7 7S v - i - ERE pis gy 30111 V-6
Marbar Marbar
JSyym | ne lanc) Neshes | Yovsus | fusabe Tusciigeonek | Jymlnetlac)  woeshse | Yovsus | fusobe Tuscibes Saanh
NL i 1 ,” 12,94 i o o L -z ML i 1 ’” < R o L
: 4 e - 2l ' X u -
» S (e 1111 i (S
[0 0RO AT A2 o T80 A

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

| = | =
i 1
B Lavwd 1100 2 Oyt 11 "1 F & MW 0 iy LA Offyel 117 % & MW W0
o At oo wwi Ll s vaw R Wode sty o At oo Wi s » Vv s Mode sty
| |
IF In Ir B
» - - o T B —t - . - o
‘ ey . n
14 slr—t | e i 18 s —t 1 R e S ST
' 4 4 4 PYR
!
- ~ vo—t 4 '
} t |
ot t ' -t t '
» + ! . : 1]
& & 3T - ) - ERiiE g gy 30111 V- & & 3T v - i - ShE pis g aas 30111 Vi
Marbar Marbar
Jymloetlanel  sowebie | Yovsws | fusabe fusciipefonuh | Jymlnetlarc)  woesbes | Yowsues | fuscbe fuscibpeomd |
NL i 17301y G 1447 S 4 o LaSes Mg N i 1720000 G 155 « R dow [l 4 Mg
' LY T e 1104 e - 0 & ' sose - .
» 17 e o 1ive i res )
[0 T AT VN B P Fot
== pr——— =)
= =
I = l =
B lovwd D100 cBe OFNel 11T O - PEW D it B Lpwwd BT 00 cBe ONNel 11T R & MW 0D
i oo Wi Ll - vaw S Mode s o At LR Wi b s YW e ode s
| |
% Bar—t ! ! { Jizess PERTTT . | .
2l T N p XL o -
R ey ' ¥]
. T T PRSI St : ~ e e e
T 4 b . 4 4 Sor :
A
. | NG + -+ s S v + - iy,
t '
- ' ' t 1 | t t t t
. : 1 . 1 L
N L 1 “ et ! ! 1 ! ! ! 18
5 104 7A v - - - ER0E i s ey 30110 VB0 & L. I4FA v - - - FhOE i T ey 30110 Vi
Markar Marbar
Jymlee ol w LTCTS UL T —— Tags | At | rc | LT T S— Yowgaee 1 (usclae Cuncihes Saanh e
NL i L ‘Mg ML i 1. 0800 s 1598 o R dow LaTik Mg
i 1 (Rt N 0 B “ X -
i 143 o we > 11w

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A6-9 of 41



«awmsiss. FCC RF Test Report

Report No. : FG662705-01B

LTE Band 4

Lowest Channel / 20MHz / QPSK
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Occupied Bandwidth

Mode LTE Band 4 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH 1.1 | 111 | 273 | 275 | 449 | 45 | 9.03 | 9.09 | 13.49 | 1352 | 185 | 18.54
Middle CH 1.09 | 1.1 | 271 | 274 | 451 | 449 | 899 | 9.07 | 13.46 | 13.55 | 18.42 | 18.54
Highest CH 1.1 | 1.09 | 273 | 272 | 452 | 451 | 9.07 | 9.01 | 13.49 | 13.49 | 18.42 | 183
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LTE Band 4

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM
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LTE Band 4/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Report No. : FG662705-01B

Frequency Stability

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0010
40 Normal Voltage 0.0020
30 Normal Voltage 0.0021
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0048
0 Normal Voltage 0.0053

-10 Normal Voltage 0.0019 PASS
-20 Normal Voltage 0.0006
-30 Normal Voltage 0.0038
20 Maximum Voltage 0.0042
20 Normal Voltage 0.0000
20 Battery End Point 0.0013

Note:

1. Normal Voltage =3.7 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 12

<Ant. 2>

Peak-to-Average Ratio

Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.23 5.16 5.07 6.09
Middle CH 5.22 4.84 6.32 5.59 PASS
Highest CH 4.46 4.9 5.13 5.74
SPORTON INTERNATIONAL INC. Page Number : A7-1 of 30
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LTE Band 12 / 10MHz / QPSK
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LTE Band 12 / 10MHz / 16QAM
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Report No. : FG662705-01B

26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
LowestCH | 1.30 | 1.33 | 3.02 | 303 | 478 | 502 | 993 | 981 - - -
Middle CH 1.33 | 1.34 | 312 | 299 | 502 | 4.87 | 9.83 | 1005 | - - -
HighestCH | 1.30 | 1.29 | 3.05 | 3.06 @479 | 4.89 | 10.07 | 10.19 | - - -

SPORTON INTERNATIONAL INC.
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LTE Band 12

Lowest Channel / 1.4MHz / QPSK Lowest Channel / 1.4MHz / 16QAM
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LTE Band 12

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM
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Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM
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LTE Band 12

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM
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Highest Channel / 10MHz / QPSK
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Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
LowestCH | 1.09 | 1.1 | 273 | 273 | 446 | 449 | 911 | 9.01 - - -
Middle CH 1.1 11 | 273 | 273 | 447 | 451 | 9.05 | 8.99 - - -
Highest CH 11 | 1.09 | 273 | 274 | 45 | 451 | 9.07 | 9.09 - - -
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LTE Band 12

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM
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LTE Band 12

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM
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Report No. : FG662705-01B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0004
40 Normal Voltage 0.0076
30 Normal Voltage 0.0010
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0033
0 Normal Voltage 0.0027

-10 Normal Voltage 0.0011 PASS
-20 Normal Voltage 0.0000
-30 Normal Voltage 0.0057
20 Maximum Voltage 0.0031
20 Normal Voltage 0.0000
20 Battery End Point 0.0023

Note:

1. Normal Voltage =3.7 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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s ss. FCC RF Test Report

Report No. : FG662705-01B

Appendix B. Test Results of ERP/EIRP and Radiated Test

<Ant. 1>
LTE Band 2/ 1.4MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset | EIRP(dBm)| EIRP(W) |EIRP(dBm)| EIRP(W)
Lowest 3 0 24.16 0.2606 23.47 0.2223
Middle QPSK 3 0 23.67 0.2328 22.86 0.1932
Highest 3 0 25.04 0.3192 23.59 0.2286
Lowest 1 3 23.49 0.2234 22.71 0.1866
Middle 16QAM 1 3 23.08 0.2032 22.20 0.1660
Highest 1 3 24.45 0.2786 22.99 0.1991
Limit EIRP < 2W Result PASS
LTE Band 2 / 3MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 0 24.18 0.2618 23.38 0.2178
Middle QPSK 1 0 23.61 0.2296 22.81 0.1910
Highest 1 0 24.79 0.3013 23.47 0.2223
Lowest 1 0 23.58 0.2280 22.62 0.1828
Middle 16QAM 1 0 22.96 0.1977 22.11 0.1626
Highest 1 0 24.12 0.2582 22.82 0.1914
Limit EIRP < 2W Result PASS
LTE Band 2/ 5MHz (Average)
RB Horizontal Vertical
Channel Mode -
Size | Offset | EIRP(dBm)| EIRP(W) |EIRP(dBm)| EIRP(W)
Lowest 1 0 24.32 0.2704 23.59 0.2286
Middle QPSK 1 0 23.72 0.2355 22.89 0.1945
Highest 1 0 24.79 0.3013 23.44 0.2208
Lowest 1 0 23.74 0.2366 22.91 0.1954
Middle 16QAM 1 0 23.11 0.2046 22.29 0.1694
Highest 1 0 24.07 0.2553 22.85 0.1928
Limit EIRP < 2W Result PASS
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LTE Band 2/ 10MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 0 24.54 0.2844 23.70 0.2344
Middle QPSK 1 0 23.94 0.2477 23.14 0.2061
Highest 1 0 24.63 0.2904 23.47 0.2223
Lowest 1 0 23.94 0.2477 23.17 0.2075
Middle 16QAM 1 0 23.17 0.2075 22.50 0.1778
Highest 1 0 24.00 0.2512 22.81 0.1910
Limit EIRP < 2W Result PASS
LTE Band 2/ 15MHz (Average)
RB Horizontal Vertical
Channel Mode -
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 0 24.83 0.3041 24.21 0.2636
Middle QPSK 1 0 23.96 0.2489 23.41 0.2193
Highest 1 0 24.88 0.3076 23.76 0.2377
Lowest 1 0 24.15 0.2600 23.30 0.2138
Middle 16QAM 1 0 23.30 0.2138 22.74 0.1879
Highest 1 0 24.36 0.2729 23.31 0.2143
Limit EIRP < 2W Result PASS
LTE Band 2 / 20MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 0 24.64 0.2911 23.76 0.2377
Middle QPSK 1 0 23.92 0.2466 23.20 0.2089
Highest 1 0 24.77 0.2999 23.51 0.2244
Lowest 1 0 23.94 0.2477 22.95 0.1972
Middle 16QAM 1 0 23.20 0.2089 22.38 0.1730
Highest 1 0 24.15 0.2600 22.88 0.1941
Limit EIRP < 2W Result PASS
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LTE Band 4/ 1.4MHz (Average)

RB Horizontal Vertical
Channel Mode -
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 3 0 23.62 0.2301 23.59 0.2286
Middle QPSK 3 0 24.10 0.2570 23.61 0.2296
Highest 3 0 23.97 0.2495 23.77 0.2382
Lowest 1 0 22.94 0.1968 22.82 0.1914
Middle 16QAM 1 0 23.70 0.2344 22.85 0.1928
Highest 1 0 23.31 0.2143 23.01 0.2000
Limit EIRP < 1W Result PASS
LTE Band 4 / 3MHz (Average)
RB Horizontal Vertical
Channel Mode -
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 0 23.54 0.2259 23.53 0.2254
Middle QPSK 1 0 24.29 0.2685 23.42 0.2198
Highest 1 0 23.99 0.2506 23.68 0.2333
Lowest 1 0 22.80 0.1905 22.76 0.1888
Middle 16QAM 1 0 23.50 0.2239 22.72 0.1871
Highest 1 0 23.15 0.2065 22.92 0.1959
Limit EIRP < 1W Result PASS
LTE Band 4 / 5MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 0 23.82 0.2410 23.55 0.2265
Middle QPSK 1 0 24.46 0.2793 23.49 0.2234
Highest 1 0 24.26 0.2667 23.70 0.2344
Lowest 1 0 23.09 0.2037 22.80 0.1905
Middle 16QAM 1 0 23.76 0.2377 22.74 0.1879
Highest 1 0 23.47 0.2223 23.02 0.2004
Limit EIRP < 1W Result PASS
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LTE Band 4 / 10MHz (Average)

RB Horizontal Vertical
Channel Mode -
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 0 24.03 0.2529 23.67 0.2328
Middle QPSK 1 0 24.59 0.2877 23.57 0.2275
Highest 1 0 24.42 0.2767 23.77 0.2382
Lowest 1 0 23.12 0.2051 22.95 0.1972
Middle 16QAM 1 0 23.92 0.2466 22.89 0.1945
Highest 1 0 23.55 0.2265 23.07 0.2028
Limit EIRP < 1W Result PASS
LTE Band 4 / 15MHz (Average)
RB Horizontal Vertical
Channel Mode -
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 0 24.02 0.2523 23.86 0.2432
Middle QPSK 1 0 24.73 0.2972 23.72 0.2355
Highest 1 0 24.46 0.2793 23.96 0.2489
Lowest 1 0 23.19 0.2084 22.96 0.1977
Middle 16QAM 1 0 23.99 0.2506 22.91 0.1954
Highest 1 0 23.70 0.2344 23.26 0.2118
Limit EIRP < 1W Result PASS
LTE Band 4 / 20MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 0 23.89 0.2449 23.75 0.2371
Middle QPSK 1 0 24.63 0.2904 23.60 0.2291
Highest 1 0 24.13 0.2588 23.85 0.2427
Lowest 1 0 22.94 0.1968 22.91 0.1954
Middle 16QAM 1 0 23.86 0.2432 22.83 0.1919
Highest 1 0 23.30 0.2138 23.04 0.2014
Limit EIRP < 1W Result PASS
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LTE Band 12/ 1.4MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset| ERP(dBm) | ERP(W) | ERP(Bm) | ERP(W)
Lowest 3 0 19.99 0.0998 20.15 0.1035
Middle QPSK 3 0 19.70 0.0933 19.38 0.0867
Highest 3 0 18.82 0.0762 18.37 0.0687
Lowest 1 3 19.22 0.0836 19.44 0.0879
Middle 16QAM 1 3 18.95 0.0785 18.56 0.0718
Highest 1 3 18.02 0.0634 17.35 0.0543
Limit ERP < 3W Result PASS
LTE Band 12 / 3MHz (Average)
RB Horizontal Vertical
Channel Mode :
Size | Offset| ERP(dBm)| ERP(W) | ERP(dBm) | ERP(W)
Lowest 1 8 19.76 0.0946 19.97 0.0993
Middle QPSK 1 8 19.62 0.0916 19.44 0.0879
Highest 1 8 18.82 0.0762 18.58 0.0721
Lowest 1 8 18.97 0.0789 19.07 0.0807
Middle 16QAM 1 8 18.85 0.0767 18.49 0.0706
Highest 1 8 18.02 0.0634 17.68 0.0586
Limit ERP < 3W Result PASS
LTE Band 12 / 5MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset | ERP(dBm) | ERP(W) | ERP(dBm)| ERP(W)
Lowest 1 12 19.83 0.0962 19.80 0.0955
Middle QPSK 1 12 19.76 0.0946 19.30 0.0851
Highest 1 12 19.21 0.0834 18.70 0.0741
Lowest 1 12 18.94 0.0783 19.08 0.0809
Middle 16QAM 1 12 19.02 0.0798 18.49 0.0706
Highest 1 12 18.43 0.0697 17.95 0.0624
Limit ERP < 3W Result PASS
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LTE Band 12 / 10MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset| ERP(dBm) | ERP(W) | ERP(Bm)| ERP(W)
Lowest 1 0 19.81 0.0957 20.04 0.1009
Middle 16QAM 1 0 19.71 0.0935 19.57 0.0906
Highest 1 0 19.49 0.0889 19.30 0.0851
Lowest 1 25 18.90 0.0776 18.84 0.0766
Middle 64QAM 1 25 18.85 0.0767 18.62 0.0728
Highest 1 25 18.65 0.0733 18.34 0.0682
Limit ERP < 3W Result PASS
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<Ant. 2>
LTE Band 2/ 1.4MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset | EIRP(dBm)| EIRP(W) |EIRP(dBm)| EIRP(W)
Lowest 3 3 19.04 0.0802 19.76 0.0946
Middle QPSK 3 3 20.22 0.1052 19.84 0.0964
Highest 3 3 20.42 0.1102 20.53 0.1130
Lowest 1 3 18.50 0.0708 19.23 0.0838
Middle 16QAM 1 3 19.60 0.0912 19.16 0.0824
Highest 1 3 19.95 0.0989 19.93 0.0984
Limit EIRP < 2W Result PASS
LTE Band 2 / 3MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 0 19.14 0.0820 19.81 0.0957
Middle QPSK 1 0 20.28 0.1067 19.81 0.0957
Highest 1 0 20.36 0.1086 20.44 0.1107
Lowest 1 0 18.49 0.0706 19.02 0.0798
Middle 16QAM 1 0 19.58 0.0908 19.06 0.0805
Highest 1 0 19.62 0.0916 19.65 0.0923
Limit EIRP < 2W Result PASS
LTE Band 2/ 5MHz (Average)
RB Horizontal Vertical
Channel Mode -
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 0 19.23 0.0838 19.88 0.0973
Middle 1 0 20.27 0.1064 19.81 0.0957
Highest 1 0 20.37 0.1089 20.41 0.1099
Lowest 1 0 18.54 0.0714 19.15 0.0822
Middle 16QAM 1 0 18.64 0.0731 19.20 0.0832
Highest 1 0 19.63 0.0918 19.72 0.0938
Limit EIRP < 2W Result PASS
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LTE Band 2/ 10MHz (Average)

RB Horizontal Vertical
Channel Mode -
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 0 19.45 0.0881 20.11 0.1026
Middle QPSK 1 0 20.43 0.1104 20.05 0.1012
Highest 1 0 20.26 0.1062 20.51 0.1125
Lowest 1 0 18.79 0.0757 19.32 0.0855
Middle 16QAM 1 0 19.74 0.0942 19.29 0.0849
Highest 1 0 19.59 0.0910 19.78 0.0951
Limit EIRP < 2W Result PASS
LTE Band 2/ 15MHz (Average)
RB Horizontal Vertical
Channel Mode -
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 0 19.64 0.0920 20.25 0.1059
Middle QPSK 1 0 20.64 0.1159 20.19 0.1045
Highest 1 0 20.33 0.1079 20.58 0.1143
Lowest 1 0 18.33 0.0681 19.63 0.0918
Middle 16QAM 1 0 19.37 0.0865 19.21 0.0834
Highest 1 0 19.33 0.0857 19.80 0.0955
Limit EIRP < 2W Result PASS
LTE Band 2 / 20MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 0 19.07 0.0807 20.25 0.1059
Middle QPSK 1 0 20.10 0.1023 19.96 0.0991
Highest 1 0 19.77 0.0948 20.30 0.1072
Lowest 1 0 18.50 0.0708 19.34 0.0859
Middle 16QAM 1 0 19.52 0.0895 19.31 0.0853
Highest 1 0 19.06 0.0805 19.64 0.0920
Limit EIRP < 2W Result PASS
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LTE Band 4/ 1.4MHz (Average)

RB Horizontal Vertical
Channel Mode -
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 3 0 20.95 0.1245 20.89 0.1227
Middle QPSK 3 0 20.40 0.1096 21.55 0.1429
Highest 3 0 21.16 0.1306 21.65 0.1462
Lowest 1 3 20.17 0.1040 20.20 0.1047
Middle 16QAM 1 3 19.69 0.0931 20.85 0.1216
Highest 1 3 20.52 0.1127 20.93 0.1239
Limit EIRP < 1W Result PASS
LTE Band 4 / 3MHz (Average)
RB Horizontal Vertical
Channel Mode -
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 0 21.04 0.1271 20.97 0.1250
Middle QPSK 1 0 20.70 0.1175 21.50 0.1413
Highest 1 0 21.32 0.1355 21.72 0.1486
Lowest 1 0 20.15 0.1035 20.31 0.1074
Middle 16QAM 1 0 19.95 0.0989 20.73 0.1183
Highest 1 0 20.63 0.1156 20.90 0.1230
Limit EIRP < 1W Result PASS
LTE Band 4 / 5MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 0 21.00 0.1259 20.98 0.1253
Middle QPSK 1 0 20.75 0.1189 21.47 0.1403
Highest 1 0 21.30 0.1349 21.67 0.1469
Lowest 1 0 20.39 0.1094 20.36 0.1086
Middle 16QAM 1 0 19.95 0.0989 20.84 0.1213
Highest 1 0 20.62 0.1153 20.92 0.1236
Limit EIRP < 1W Result PASS

B2-3 of 6




ssanion s, FCC RF Test Report

Report No. : FG662705-01B

LTE Band 4 / 10MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 0 21.28 0.1343 21.21 0.1321
Middle QPSK 1 0 20.99 0.1256 21.69 0.1476
Highest 1 0 21.66 0.1466 21.83 0.1524
Lowest 1 0 20.34 0.1081 20.25 0.1059
Middle 16QAM 1 0 20.04 0.1009 20.62 0.1153
Highest 1 0 20.70 0.1175 21.03 0.1268
Limit EIRP < 1W Result PASS
LTE Band 4 / 15MHz (Average)
RB Horizontal Vertical
Channel Mode -
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 0 21.10 0.1288 21.12 0.1294
Middle QPSK 1 0 20.76 0.1191 21.48 0.1406
Highest 1 0 21.54 0.1426 21.79 0.1510
Lowest 1 0 20.22 0.1052 20.16 0.1038
Middle 16QAM 1 0 20.07 0.1016 20.65 0.1161
Highest 1 0 20.72 0.1180 21.10 0.1288
Limit EIRP < 1W Result PASS
LTE Band 4 / 20MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 0 21.48 0.1406 21.04 0.1271
Middle QPSK 1 0 21.03 0.1268 21.49 0.1409
Highest 1 0 21.58 0.1439 21.82 0.1521
Lowest 1 0 20.36 0.1086 20.31 0.1074
Middle 16QAM 1 0 20.09 0.1021 20.45 0.1109
Highest 1 0 20.69 0.1172 20.82 0.1208
Limit EIRP < 1W Result PASS
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LTE Band 12/ 1.4MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset| ERP(dBm) | ERP(W) | ERP(Bm) | ERP(W)
Lowest 3 0 19.90 0.0977 19.95 0.0989
Middle QPSK 3 0 19.58 0.0908 19.35 0.0861
Highest 3 0 18.86 0.0769 18.53 0.0713
Lowest 1 3 19.16 0.0824 19.16 0.0824
Middle 16QAM 1 3 18.70 0.0741 18.58 0.0721
Highest 1 3 18.02 0.0634 17.77 0.0598
Limit ERP < 3W Result PASS
LTE Band 12 / 3MHz (Average)
RB Horizontal Vertical
Channel Mode :
Size | Offset| ERP(dBm)| ERP(W) | ERP(dBm) | ERP(W)
Lowest 1 8 19.83 0.0962 19.82 0.0959
Middle QPSK 1 8 19.45 0.0881 19.27 0.0845
Highest 1 8 18.76 0.0752 18.55 0.0716
Lowest 1 8 19.12 0.0817 19.08 0.0809
Middle 16QAM 1 8 18.61 0.0726 18.55 0.0716
Highest 1 8 17.97 0.0627 17.82 0.0605
Limit ERP < 3W Result PASS
LTE Band 12 / 5MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset | ERP(dBm) | ERP(W) | ERP(dBm)| ERP(W)
Lowest 1 12 19.79 0.0953 19.77 0.0948
Middle QPSK 1 12 19.62 0.0916 19.30 0.0851
Highest 1 12 19.14 0.0820 18.67 0.0736
Lowest 1 12 19.05 0.0804 18.88 0.0773
Middle 16QAM 1 12 18.85 0.0767 18.49 0.0706
Highest 1 12 18.47 0.0703 17.90 0.0617
Limit ERP < 3W Result PASS
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LTE Band 12 / 10MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset| ERP(dBm) | ERP(W) | ERP(Bm)| ERP(W)
Lowest 1 0 19.76 0.0946 19.74 0.0942
Middle QPSK 1 0 19.62 0.0916 19.45 0.0881
Highest 1 0 19.47 0.0885 19.21 0.0834
Lowest 1 0 18.89 0.0774 18.70 0.0741
Middle 16QAM 1 0 18.70 0.0741 18.51 0.0710
Highest 1 0 18.53 0.0713 18.21 0.0662
Limit ERP < 3W Result PASS
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Radiated Spurious Emission

<Ant. 1>
LTE Band 2
LTE Band 2 / 20MHz / QPSK
Channel Frf&tin;y (qunlz) (:iénr:) S\rlr?lrt Resz’altj:i?ng P?).vfér Txlgsasble ” A(\Br:i?\nna Pol?glzva;tion
(dB) (dBm) (dBm) (dB) (dBi)
3700 -51.97 -13 -38.97 -72.79 -58.54 1.67 8.24 H
5555 -51.96 -13 -38.96 -78.93 -59.03 2.66 9.72 H
7403 -46.78 -13 -33.78 -80.32 -55.93 2.46 11.61 H
H
H
H
H
Lowest
3700 -56.00 -13 -43.00 -76.82 -62.57 1.67 8.24 Y,
5555 -51.13 -13 -38.13 -78.1 -58.2 2.66 9.72 \Y,
7403 -47.39 -13 -34.39 -80.93 -56.54 2.46 11.61 \Y,
\%
\%
\Y,
\Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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LTE Band 4
LTE Band 4 / 20MHz / QPSK
Channel Frf&:in;y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;Z?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
3448 -51.86 -13 -38.86 -72.25 -58.04 1.59 7.77 H
5170 -49.39 -13 -36.39 -75.36 -56.66 2.43 9.70 H
6892 -48.19 -13 -35.19 -80.66 -56.24 2.63 10.67 H
H
H
H
H
Middle
3448 -53.18 -13 -40.18 -73.57 -59.36 1.59 7.77 \Y,
5170 -45.36 -13 -32.36 -71.33 -52.63 2.43 9.70 Y,
6892 -48.42 -13 -35.42 -80.89 -56.47 2.63 10.67 \Y,
\%
\%
\Y,
\Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 12
LTE Band 12/ 10MHz / 16QAM
Channel Frf&:in;y (EBRnPw) (I(_jig::]t) I(_)l\rlflrt R;Z?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1408 -55.71 -13.00 -42.71 -67.96 -57.42 0.87 4.73 H
2112 -36.76 -13.00 -23.76 -51.60 -37.68 1.17 4.24 H
5664 -50.94 -13.00 -37.94 -78.20 -55.84 2.72 9.77 H
H
H
H
H
Middle
1408 -55.84 -13.00 -42.84 -68.09 -57.55 0.87 4.73 \Y,
2112 -36.60 -13.00 -23.60 -51.44 -37.52 1.17 4.24 Y,
5664 -50.10 -13.00 -37.10 -77.36 -55.00 2.72 9.77 \Y,
\%
\%
\Y,
\Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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<Ant. 2>
LTE Band 2
LTE Band 2 / 20MHz / 16QAM
Channel Frf&:in;y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;Z?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
3784 -53.52 -13 -40.52 -74.45 -60.17 1.69 8.34 H
5674 -49.34 -13 -36.34 -76.66 -56.38 2.73 9.77 H
7564 -46.65 -13 -33.65 -80.44 -56.08 241 11.84 H
H
H
H
H
Highest
3784 -50.99 -13 -37.99 -71.92 -57.64 1.69 8.34 Y,
5674 -49.66 -13 -36.66 -76.98 -56.7 2.73 9.77 Y,
7564 -46.78 -13 -33.78 -80.57 -56.21 241 11.84 \Y,
\%
\%
\Y,
\Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 4
LTE Band 4 / 20MHz / 16QAM
Channel Frf&:in;y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;Z?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
3448 -56.76 -13 -43.76 -77.15 -62.94 1.59 7.77 H
5170 -52.72 -13 -39.72 -78.69 -59.99 2.43 9.70 H
6892 -48.46 -13 -35.46 -80.93 -56.51 2.63 10.67 H
H
H
H
H
Middle
3448 -57.86 -13 -44.86 -78.25 -64.04 1.59 1.77 \%
5170 -47.68 -13 -34.68 -73.65 -54.95 2.43 9.70 Y,
6892 -48.33 -13 -35.33 -80.8 -56.38 2.63 10.67 \Y,
\%
\%
\Y,
\Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 12
LTE Band 12/ 10MHz / 16QAM
Channel Frf&:in;y (EBRnPw) (I(_jig::]t) I(_)l\rlflrt R;Z?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1408 -55.05 -13.00 -42.05 -67.30 -56.76 0.87 4.73 H
2112 -39.90 -13.00 -26.90 -54.74 -40.82 1.17 4.24 H
5664 -50.63 -13.00 -37.63 -77.89 -55.53 2.72 9.77 H
H
H
H
H
Middle
1408 -52.38 -13.00 -39.38 -64.63 -54.09 0.87 4.73 \Y,
2112 -37.75 -13.00 -24.75 -52.59 -38.67 1.17 4.24 Y,
5664 -49.63 -13.00 -36.63 -76.89 -54.53 2.72 9.77 \Y,
\%
\%
\Y,
\Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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